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MISCELLANEOUS COVERS(1)

AN—BR(T1)

RefNo Parts No. Description m % Amt. Req
1 3100026 Top Cover EHie— 1
2 110045 Screw(M4-0.7 x 12) Exy 15
3 3500430 [3100027] Top Cover Gasket ERI—Iv 1
4 0068011 Qil Sight Window b e I 1
5 0020759 Top Cover Seal Plug B PAC 1
6 390069 Brand Name Plate(76.5) iR [
7 3500207 [3100018]) Head Cover Ay RHIR— 1
8 3500431 (3100019] Head Cover Gasket Ny RANR—/y 1
9 0093864 Head Cover Seal Plug B 1

10 390073 “VF'  Emblem S VFIToTLA 1
11 3200010 Bed Rear Cover Ry RigHN— 1
12 0025108 Bed Rear Cover Gasket Ny KL/~ F 1
13 3200011 Side Cover By H/— 1
14 170001 Screw({Mb-0.8 x 8) xRy 1
15 300100 Conical Spring Washer M/SETy e 2
16 180005 Screw(M5-0.8 X 8} =374 ' 1
17
18 0032604 Rubber Cushion{l.arge) iy ILK) 2
19 3200033 Rubber Cushion(Small) Twirar AN 3
20 3200012 Cover Latch Spring INR—F v F IR 1
21 170012 Screw(M4-0.7 X 5) N ¥ 3
22 180018 Screw(M4-0.7 X 7) IR R 1
23 3200013 Side Cover Holder BRAFHNR—F7 1
24 110013 Screw(M4-0.7 X 8) Ex3 4
25 000015 Nut vk 1
26 110016 Screw{M4-0.7 X 15) -84 1
27 330000 Seal Plug Bt 1
28
29 09970 Screw(M6-1 x 20) ’ =74 6
30 340016 Machine Frame Supporting Bar Ny NI 4
31 4109403 Model Plate(See the below) PRiR(TiLEH) 1
32 000726 Rivet 1EXgR 5
33 3200007 Oil Reservoir Gasket b A AT 1
34 3200006 Oil Reservoir pih=don 1
35 0020137 Drain Hole Seal hithi e STFAGTE S 1
36 005075 Screw(3/8-24 x 8) miErRY 1
37 3200021 Wind Guide Plate FESE 1
38 390067 Brand Name Plate{106) AR 1
39 390068 Brand Name Plate(92) i 1
40 - 2049401 Serial Number Plate BEIL— b 1

Note : Order for Model Plate must be accompanied by model designation{including symbols of gauge

and devices).

() AR % SVE OB I MEIE A (7 — V305, FFEES T EBMSE F a0,



MISCELLANEOUS COVERS(2)
I

HIN—E&K(2)

2

RefNo Parts No. Description m A Amt. Req
1 3200017 Cloth Plate(Large) KAIN— -]
2 009749 Screw(M4-0.7 x 16). - =SV 3
3 008747 Screw(M4-0.7 X 10) Exy i
41 3200018 Looper Thread Take-up Cover(32,40,48,56) 1/ H/(— 1
4-2 3200035 Looper Thread Take-up Cover(64) N LFN— 1
5 006004 Screw(11/64-40 x 9.7} xR/ ]
6 c00010 Conical Spring Washer M%7y 1
7 3200019 Take-up Cover Spring ALAIN—INE 1
8 110030 Screw(M3-05 x 26) =z 2
9 3200014 Cloth Plate{Small) Ah IR — 1
10 130003 Screw(M4-0.7 X 7.3) ry 1
11 130004 Screw{M4-0.7 X 14) JJ:-'-F_“) 1
12 :
13 009736 Screw(M4-0.7 X 6) IERE 1
14 110013 Screw(M4-0.7 x 8) kR Y 12
15 3200024 Bed Top Cover(Right} ~w R EHIR—(F) 1
18 3200025 Bed Top Cover{Right) Gasket Ry R EHNR—(ESyF 1
17 007610 Screw(M4-07 x 10) jl==8 8
18 130006 Screw(M4-0.7 x 10} SlERE 2
19 3200022 Bed Top Cover(Left) Ay R ERR—{E) 1
20 3200023 Bed Top Cover(Left) Gasket Ny REAR=(E)Iv®> N
s
21 3200209 Feed Regulating Pushbutton Tyiamyy ' 1
22 0063152 Feed Regulating Pushbutton Spring 7w aR& /(% 1
230020472 O-ring(P6) ouvy 1
24 000425 Washer Ty 1
25 0033024 Retaining Ring 2Ry TYH 1
26 0065275 Seal Plug sEE 1
27 0093864 Seal Plug E "5
28 3100113 [3100070] Needle Bar Cover , SHiEh/N— 1
29 3200028 Bed Rear Cover{Small} .’ A REHIN—{)Y 1
_—EO 3200029 Bed Rear Cover(Small) Gasket SV N T A I N VAGTE 1
31 32000320 Ball Bearing Housing NI T 1
32 3200031 O-ring QU 1
33 110048 [1T0035] Screw{M4-07 x 10) = .3
34 3200210 Pushbutton Stop TUT AR YRR VI T
35 110012 [110008] Screw(M4-0.7 % 5) Iz - 2
36 3200032 Stitch Piate Support Hira ' 1
37 110041 " Screw(M4-0.7 x 8) Ex 2
38 000745  Knock Pin AwIE 2
39 3200026 Bed Front Cover } Aoy KRR I— 1
40 3200027 Bed Front Cover Gasket - 1

Ref. No. 41 to b6

Aoy RRTAN Iy F

See the following page.



MISCELLANEOUS COVERS(2)

AN —ER(2)

2

RefNo Parts No. Description m A Amt. Req
41 3100030 Front Cover Hinge gifgFHN—b 1
42 110016 Screw(M4-0.7 x 15) gy 2
43-1 3200015 Front Cover {32, 40, 48, 56) B /N — i
43-2 3200034 Front Cover (64) AfE I~ 1
44 170020 Screw{M4-0.7 X 8} =87 1
45 300100 Conical Spring Washer M/ Iy v 2
46 160001 Screw(M4-0.7 x 4) Flatr 1
47 180017 Screw(M4-0.7 X 6) Iz 1
48 3200033 Rubber Cushion{Small}) TwirarIAFN 2
49 3200016 Front Cover Spring BIBRF H /N —/UR 1
50 110012 Screw{M4-0.7 X B) Jh=2 4
51 180018 Screw(M4-0.7 X 7) A S :: L e S 1
52 3100071 Eyelet Cover FBF I — 1
53 3200020 Oil Cooling Fan Cover WHIZ 7N~ 1
b4 110105 Screw(M5-08 X 12) =% 2
55 000426 Washer Tyl 2
56 3100006 Seal Plug Er i

\‘3.‘ .
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MISCELLANEOUS THREAD EYELETS
RS e

RERIR

RefNo Parts No. Description m & Amt. Req
1 0024084 [0093863] Thread Tension Spring Cap FHERFINE Ly v () 4
2 0030255 [0090814] Needle Thread Tension Spring #ARATFIR 2
3 0032952 [3100086] Top Cover Thread Tension Spring finy) RBFF/IN 1
4 0032952 [0090847] Looper Thread Tensicn Spring N—I1CRaEF /IR 1
5 0080071 Thread Tension Spring Retainer RETIREY YT 4
6 000177 Felt - 4
7 0031111 Tension Disc FHEAF I 8
8 290029  [009835] Tension Post FRERFiE 4
9 0020812 Tension Post Ferrule S TFEREL 4

10 3100075 Tension Disc Separator TR AR 1
11 0090856 Tension Disc Eyelet HIFFMAE 4
12 0090807 Thread Lead-in Guide HRAFERE 4
13 3100074 Tension Post Support FETE 1
14 110013 Screw{M4-0.7 x 8) il 257 5
15 2100065 Looper Thread Eyelet HW—70E 1
i6 0024083 ¢ Tension Spring Bushing FBEFFy AU LEA 4
17 3200048 Top Cover Thread Eyelet{Left) BifY) E () 1
18 3200042 Looper Thread Eyelet JL—IHRIE 1
19 110013 [110009] Screw(M4-0.7 x 8)[M4-0.7 X 8] Jl=7) 3
20 0093556 Looper Thread Eyelet{Long) I—ICRE(R) 1
21 0020119 Thread Eyelet Pipe{Short) FIBJ S D 2
22 0093528 Thread Eyelet Pipe Stay B/ TET 2
23 000532 Washer Tyiy x 2
24 004353 Screw(9/64-40 x 7) =0 .2
25 0063104 Thread Guide Plate FRERIR 1
26 3200047 Top Cover Thread Eyelet(Right) R A ER) 1
27 000538 Washer o 2
28 000651 Guide Pin H1TEE> 1
29 3100383 [3100382] SP Device, C. Set S PHEH) 1
30 3100384 [3100381] SP Container SpPyvy 1
31

32

33 3100386 [0093526] Felt SPZxIk 1
34 3100387 [0093521] Needle Thread Eyelet #HpiB 1
35 350009 [005403] Screw(1/8-44 X 8) = 2
36

37 0090068 Needle Thread Guide #HAR2T 1
38

39 3100442 Needle Thread Take-up Guard gy -1 1
40 130003 Screw(M4-0.7 x 4.5) Iz 1
41 3100087 Needle Thread Retainer Support ANRFE 1
42 0036175 Thread Retainer Disc Support TR 1
43 0032425 Needle Thread Retainer Dice EFI i
44 0032426 Needle Thread Retainer Spring INRF IR 1
45 001093 Screw(1/8-44 x 2.2) Exy !
46 3200045 Top Cover Thread Guide i) REA 1
47 0063074 Supplementary Thread Guide INRTFERE 1
48 001818 Tension Post BT 1
49 0037108 Supplementary Tension Disc AT 2
50 0035813 i) REF /IR 1

Supplementary Tension Spring

it 1

U



MISCELLANEOUS BUSHINGS & EYE GUARD Ty v A ROT7A H— kBEKRS |
S

RefNo Parts No. Description o & Amt. Req

1 3200105 Needle Bar & Needle Bar Bushing,C. Set & - &7 v ¥ a1 (i) 1

2 310008 Qil Wick P 1

3 2204020 Oil Seal AL —IiL 2

4 3200059 Presser Bar Bushing BIB7via 1

5 3204021 Qil Seal F1AN—I 2

8 3100100 Spreader Driving Bar Bushing Bl RIL—/SET v 1

7 0063055 Qil Seal _ AN = 1

8 3200063 Spreader Driving Shaft Bushing(Left) &' FIL—E T v 22 (k) 1

9 3200064 Spreader Driving Shaft Bushing(Right} &' g)L—/\#17 v > a1 () 1
10 3160136 Foot Lifter Lever Bushing HIEsr@Ivia 1
11 3200068 Needle Thread Take-up Bushing(Front) gtV #7 v > 1 (8)) 1
12 3100098 Needle Thread Take-up Bushing(Rear) &H#igU#E~7 v 2 1 (18) 1
13 3200050 Lower Shaft Bushing T# /v 1
14 3200067 Oil Seal A1ILY—N 1
15 3200062 Looper Rocker Shaft Bushing(l-eft) JL— a2 a (k) 1
16 3200062 Looper Rocker Shaft Bushing(Right)  JL—/\&i{&# 7 v > 2 (5) 1
17 0077300 QOil Seal N —Ib 1
18 3200056 Needle Guard Driving Shaft HTBTWMT v 2
19 3200057 Seal Plug e 1
20 32000563 Feed Bar Driving Shaft Bushing(Left) XU~ v 2 o (f) 1

. _F

21 3200065 Feed Bar Driving Shaft Bushing(Right) 3%V #&7 v & a1 (h) il
22 2100034 Seal Plug Eti o 1
23 0093303 Qil Seal s eV 1
24 3200061 Looper Driving Shaft Bushing{Front)  JL—/{817 v & 2 () 1
25 3200051 lLooper Driving Shaft Bushing(Rear) Ju— STy 22 (18) 1
26 3200055 Differential Lever Shaft Bushing ZELNN—#T vz 1
27 0093864 Seal Plug e 1
28 0065275 Seal Plug B 1
29 0095218 Seal Plug = 1
30 3200066 Seal Plug i i
31 3200251 Eye Guard, Complete Set 74— B {#A) 1
32 3101200 Eve Guard Support 7 #i— FEUTAR 1
33 009784 Screw{M6-1 x 10) = 1
34 3200252 Eye Guard FAH—F 1
35 004236 Screw(3/32-56 X 4.2) kw3 2
36 Q060175 Eye Guard Holder 7 H—RmLY 1
37 008004 Screw(11/64-40 x 7.8) =47 1
38 000010 Conical Spring Washer /R Twiry 1
39 000547 Washer vy 1
40 . 000334 Nut +vhk 1
41 000195 Qil Wick iz 1
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MAIN SHAFT DRIVING MECHANISM

RefNo Parts No. Description m & Amt. Req
1 3200070 Puiley A, 1
2 160005 Screw(M6-1 x 8) =3 5
3 160007 Screw({M6-1 X 6) 4% 9
4 000037 Roll Pin O—JLEe 1
5 3200071 Qil Cooling Fan AHZ 2 1
6 3200095 Ball Bearing(Right) R—=NRTFZ V(") 1
7 3100128 Timing Pulley (Lower) FAZTT—U(TF) 1
8 3100131 [0093090] Ball Bearing{Middle) IR—ILT7 ) 7 (eh) 1
9 3200072 Oil Pump Driving Worm i el iN 1

10 3100129 Adapter FETE 1
11 3200078 Ball Bearing(Left) N—ILARTF Y (k) 1
12 3200073 Lower Shaft{Right) THE(R) 1
13 3200074 Lower Shaft Joint HEF 1
14 3200076 Looper Thread Take-up THAFHL 1
15 008047 Screw(7/32-32 X 3.6) =87 2
16 0093091 Ball Bearing ==L F Y o 1
17 3200097 [3200080] NeedleGuard Connecting Rod,C.Set(2) #2454 0w R{#ER2) 1
18 3200096 [3200079] Needle Guard ConnectingRod,C.Set(1) #2245 0Owv k@8 1) 1
19 3200082 Needle Guard Connecting Rod gHErov i 1
20 110005 Screw(M35-06 x 12) xR 2
21 3200088 [3200081] Needle Guard Eccentric HETr Tty E
22 160003 Screw(M5-0.8 x 5) xRy B 2
23 3200087 Connecting Rod Pin Oy FEY 1
24 3200084 Needle Guard Driving Shaft Arm #3¢o ahim 1
25 120030 [005650] Screw(M5-0.8 x 12)[M5-0.8 x 14] kxR 1
26 160000 Screw(M3-0.5 x 3) Exy 4
27 3200077 Counterweight A D S i g 1
28 110036 Screw(M3-05 % 6.5) = 2
29 3200075 Lower Crankshaft TEoS7 1
30 310035 Qil Wick S 1
31 160001 Screw(M4-07 x 4) By 2
32 0020159 Ball Bearing R=—IRPI T 1
33 0068202 Retaining Ring AbwFIwi 1
34 3200085 Spacer Ar—t 1
35 3200086 Collar(8 x 13 x 6mm) hs5— 1
36 3200083 Needle Guard Driving Shaft b 1
37-1 0093659 Needle Guard({Rear) {32, 40, 48, 56, 64) #1347 (%) 1
37-2 0093669 Needle Guard(Rear) (Extra) #HE T (REER) 1
38 110083 Screw{M35-06 x 45) =85 1
39 3200093 Supporting Plate Stay(Lower) ALFRERHEET(T) 1
40 110048 [110035] Screw{M4-0.7 x 10)[M4-0.7 x 10] xR 2

Ref. No. 41 to b8

See the following Page.



MAIN SHAFT DRIVING MECHANISM T 5

m

Ref.No Parts No. Description m B Amt. Req
41 3200092 Supporting Plate Stay(Upper) NORERMRZ I(E) i
42 110009 Screw(M4-07 x 8) IEx 1
43 3200091 Supporting Plate NLRBETR 1
44 130002 Screw(M3-0.5 x 6) Jl= 2
45 000463 Laced Wire E- IS 2
48 0093515 Thread Take-up Evelet bRl 2
47 000014 Washer Ty iy 2
48 001227 Screw(1/8-44 x 38) Exy 2
49 3200042 Looper Thread Eyelet =ikl 1
50 001818 Tension Post FilFiE 1
51 0037108 Supplementary Tension Disc R I 2
52 0035813 Supplementary Tension Spring NRFIE 1
53 000360 Adjusting Nut RETF v b 1
54 0063197 Cast-off Plate Bracket HRENE 1
55 001223 _ Screw(9/64-40 x 7.5} Exry 1
56 3200094 Cast-off Plate FRERN 1
57 000532 Washer i 1
58 004106 Screw(9/64-40 x 6.5) =2 1
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r
g 6 UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM  L®IRUstr@umE O
H ’
'\i T =]
' RefNo Parts No. Description m A Amt. Reg
“| 1 3200102 Handwheel A RiRA — b 1
. 2 160005 Screw(M6-1 X 8) =3 1
| 3 160007 Screw(M6-1 X 6) 3 10
gt 4 000989 Handwheel Mark N T — N —% ]
il 5 3100131 [0093090] Ball Bearing R=IARFUT 2
il 6 3100129 Handwheel Adapter 7T 1
| | 7 0095214 Timing Belt BAIVTRILE 1
} i 8 3100281 Timing Pulley(Upper) G270 1
il 9 3700275 [3100282] Upper Shaft(Right) Ta(a) 1
| | 10 3100283 Upper Shaft Joint LEmiRF 1
11 3100127 Counterweight{Small) IS A TA NN 1
12 110009 Screw(M4-0.7 X 8) xRy 2
13 3200100 Upper Crankshaft 1= i 1
14 310040 [310018] Oii Wick e 1
15 110012 Screw(M4-0.7 x 4) ExY ]
16 3200226 Oil Sleeve ALNAI—=T 1
| 17
18 0060057 Retaining Ring 1E X B 1
i 19 0093154 Ball Bearing R—ILRF U 2
{ 20 000926 Rubber Seat LR 1
. | 21 160004 Screw(M6-1 % 4.8) Jl = * 2
ils 22
| 23 0095170 Connecting Rod #RgUDOY KR 1
] 24 005071 Screw(11/64-32 X 14) Ry 2
| 25 001174 Sorew(0/64-40 X 10.3) ExT 2
H 26 0095168 Guide Fork ¥ Lo IE X 1
I 27 004312 Screw{1/8-44 X 7.9) xRy 2
| 28 3100285 Driving Lever e DK ilii] 1
i 29 120013 Screw({M6-1 X 15) =S4 1
| 30 120015 Screw(M5-08 % 10) =3 1
| 31 000555 Washer T iy 1
i 32 3100286 Spacer A=t 1
' 33 3100287 Driving Shaft DL [
34 3100078 Bracket PEATY R 1
35 000600 Spring Washer ATV T Iviv 1
36 005650 Screw(M5-08 X 14) =2 1
: 37 0063096 Needle Thread Take-up R RE 1
1 ‘ 38 3200049 Top Cover Thread Take-up i) figy 1
I 39 170004 Screw(M35.06 X 8) 3 2
I 40 160007  [160005] Screw(M6-1 x 6)[M6-1 x 8] Ex 1
i
Il:
I
il




NEEDLE BAR MECHANISM

e 1

37—@
L Ref.No Parts No. Description m A Amt. Req
e N 3200041 Needle Bar Thread Eyelet HERE i
2 004358 Screw(9/64-40 % 5.6) IRy 1
3
4
5 3200111 Needle Bar Bracket stEEa 1
6 110035 Screw{M4-0.7 x 10) =3 1
7-1 3209100 Needle Clamp{32) Bk A 1
7-2 32092101 Needle Clampi{40) $tikE A 1
7-3 3209102 Needle Clamp(48) g1k A 1
7-4 3209104 Needle Clamp(64) gH1EX 1
8  —-——-———- Needle(UY128 GAS) # z2
9 001892 Screw(1/8-44 X 2.9) Wz ]
10 3200046 Top Cover Thread Eyelet B SRl 1
11 3200117 Needle Clamp Eyelet ik A B 1
12 001230 Screw(3/32-56 x 3.8) = 1
13-1 3108130 [0083170] Stitch Plate(32M) iR 1
13-2 3108131 [0093171] Stitch Plate(40M) iR 1
13-3 3708132 [0083172] Stitch Plate(48M) #ik 1
13-4 0083174 Stitch Plate(64M) HiR 1
14 009142 Screw(9/64-40 X 4.8) Ry 2
15 3200115 Counterweight, C. Set IV AT I - (38) -z
16 3200101 Counterweight RV AT7ILA - i
17 120015 Screw({M5-0.8 x 10} s T
18 0083214 Connecting Rod Ring Oy KUY 1
19 3200114 Connecting Rod, C. Set #EOy KR 1
20 3200112 Connecting Rod HEOY R 1T
21 0093212 Roller Bearing ——RIRFUT 1
22 330000 Seal Plug T 1
23 000309 Oil Wick i P 1
24 3200113 Connecting Rod Pin #HEQy RE 1
25 3200118 Needle Bar Guide, C. Set HEEME) 1
26 0093186 Slide Block HERME 1
27 3200116 Needle Bar Guide HEEN 1
28 009749 Screw(M4-0.7 X 16) Exy 2
29 3200120 HR Device, C. Set HR L (1) 1
30 3200121 HR Cup HR A 7 1
31 3200122 HR Cup Lid HRAw 7& 1
32 0093864 Seal Piug e 1
33 310036 HR Felt HRZ x il b+ 1
34 0093663 HR Felt Guard Jzl b= 1
35 006219 Screw(M4-0.7 x 14) WExy 2
36 3200090 Connecting Rod Cover Shaft FX—#m 1
37 160023 Screw{M4-0.7 x 4) k37 1
38 3200089 Connecting Rod Cover(Rear) FHEQ Y KA/ () 1
39 110002 Screw(M3-05 X 5) Nl 2
40 3200088 Connecting Rod Cover(Front) sHEC Y W AX—(ED 1




PRESSER FOOT MECHANISM i T A 8
#
RefNo Parts No. Description m A Amt. Req
1 0093500 Presser Spring Regulator WA=y ]
2
3 000445 Lock Nut QwoFdvk 1
4 3200132 Presser Bar Spring(Cuter) BIENRR) 1
5 3200131 Presser Bar Connecting Bracket Unit T8+ (18) 1
6 110031 Screw{M4-0.7 X 12) Wy 1
7 0093483 Presser Bar Guide BIHEA 1
8 004441 Screw(11/64-40 X 16) xRy z
9 3200137 [0093485] Presser Bar Spring({inner) T/ RS 1
10 3100110 Presser Bar B 1
11 0083611 Oil Protector Ring meuy s 1
12-1 3100310k Collar{(9 x 17 x 7 nm) hz— 1
12-2 3500360 [0063079] Collar(9 x 15 X 7.5mm) HZ7— 1
13 160001% [150001] Screw(M4-0.7 x 4) =87 2
14 0020271 % Thread Chain Cutting Knife FrAYhvy 1
15 110054 % Screw(M3-052 X 3.5) kY 1
16-1 0063318 Presser Foot, C. Set(32) T (5E) 1
16-2 0063319 Presser Foot, C. Set(40) I (48) 1
16-3 0063320 Presser Foot, C. Set(48) HI(ME) 1
16-4 0063322 Presser Foot, C. Set(64) W #8) 1
17 001186 Screw(9/64-40 x 7.8) g A 1
18 3107303 Presser Foot Spring(Left) AMB IR (E) 1
19-1 0063283 Locking Pin{32, 40, 48) YAy 1
19-2 0063284 Locking Pin{64) EUIEAE 1
20-1 0063281 Presser Foot Hinge Pin{32, 40, 48) WMITEwIEy 1
20-2 0063282 Presser Foot Hinge Pin(64) HMIE>Jt 1
21 005122 Screw(3/32-56 x 5.6) xR 2
22 0093487 Lifter Link s 1
23 006038 Screw(3/16-32 x 2.2) =7 2
24 0063083 Lifter Link Lever BUVYTLIIN— 1
25 000690 Fastener Pin EA Y 1
26 0063084 Lifter Spring HITBS IR 1
27 0093491 Collar(8 x 16 X 8mm) h>— 2
28 009604 Screw(11/64-40 X 5.5) 1Ex 4
29 0093479 Lifter Shaft BIisy 1
30 3107304 Presser Foot Spring{Right) N TINR(EB) 1

Note: The parts marked * are installed on the models with top cover thread sewing mechanism as

() *FOHSIL. A FEOE T VICEEEFIN TV ET,

Ref. No. 41 to 46

standard.

See the following page.
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PRESSER FOOT MECHANISM
e

IR

8

Ref.No Parts No. Description m & Amt. Req
31 3100294 Intermediate Lever BIBSRL /- 1
32 120017 Screw(M5-08 X 15) =% 1
33 0077179 Retaining Ring 1A% 2
34 0093509 Connecting Pin R 2
35 0093507 Connecting Plate R 1
36 0093508 Lifter Lever(Small) WMITIBF LI 1
37 Q04591 [009200] Screw(15/64-28 x 95)[15/64-28 x 95] L%/ 1
38 0093496 Lifter Lever W LI— 1
39 3101216 [0093499] Lifter Lever Stop WIBYyLNRN—Aby/ 1
40 004358 Screw(9/64-40 x 5.6) IR 2
47 0090801 Tension Release Lever ShE X g 1
42 005542 Screw{11/64-40 X 145} Exy 1
43 0093545 Tension Release Shaft FHE A 1
44 0080824 Swing-proof Spring MR/ R ]
45 3100112 Finger Guard T HA-R 1
46 110002 Screw{M3-05 x 5} = 1

e



SPREADER MECHANISM

B U RIL— /R

9

f

RefNo Parts No. Description m % Amt. Req
] 3100302 Connecting Rod, C. Set JL— O () 1
2 3100300 Eccentric I—RIFtzv 1
3 160003 Screw(M5-0.8 x 5} Yy 2
4 0077322 Roller Bearing ——RILRF U 1
5 3100301 Connecting Rod =IOy R 1
6 0094566 Retaining Ring IE A% 1
7 1100089 Screw(M4-0.7 x 8) =37 1
8 300006 Washer ARV 1
9 3100309 Adjusting Lever Pin FEEH L —E 1

10 000528 Washer Ty 1
11 100003 Nut(M6-1.0) Fwvhk 1
12 0032646 Collar(12 x 20 X 8mm) hZ— 1
13 009604 Screw(11/64-40 X 55) Ex 2
14 3100303 Adjusting Lever HEIL /X— 1
15 120013 Screw(MB-1 x 15) =32 1
16 3100304 Driving Shaft JL—/KE 1
17 3100305 Rocking Arm W—R B 1
18 160007 Screw(M6-1 X 6) WExE 2
19 0063051 Rocking Pin =R E 1
20 0063053 Spreader Bar JL— /8 1
‘o
21 0063056 Bushing Ring Tyialyvy 1
22 0063057 Collar{10 x 18 X 7 mm} hZ— 1
23 009526 Screw{9/64-40 x 4.4) =t S 2
24 3100307 Spreader Holder #E L RIL—IKE 1
25 3500320 [3209300] Spreader i) RIL—IN 1
26 110031 Screw(M4-0.7 X 12) x 2




LOOPER DRIVING MECHANISM J— I 10

#
RefNo Parts No. Description m B Amt. Req
1 3200150 Looper Rocker Connecting Rod, C.Set(2) JL—/\Aif 0Oy K (#82) 1
2 3200149 Looper Rocker Connecting Rod, C.Set{1) JL—/\@i#&0y K1) 1
3 3200152 Looper Rocker Connecting Rod IL—rEi#EO Y K 1
4 120001 Screw(M4-0.7 X 14) kxy 5
5 3200151 Looper Rocker Eccentric T ACGIE: Sk e 1
6 160003 Screw(M5-0.8 X B) =) 2
7 3200159 Connecting Rod Pin JL—/Xaigay R 1
8 300000 Washer AR o 1
9 100002 Nut +whk 1
10 3200154 Looper Rocker Lever JL—i TR 1
11 005650 Screw{Mb5-0.8 X 14) kx 2
12 3200155 Looper Rocker Adjusting Guide Plate JL—/ B2/ MR 1
13 110007 Screw{M2.5-045 X 6} xs 2
14 170021 Adjusting Screw(M2.5-0.45 x 10.5) RIS 1
15 2100267 Collar(10 x 17 X 8 mm) Z— 1
16 160001 Screw(M4-0.7 x 4) ' IRy 2
17 0093314 Looper Rocker Shaft JL— /TR 1
18 3200157 Looper Rocker Arm JL—INUR R 1
19 0093319 Looper Slide Block JL— SRR ED 1
20 F
21 3200160 [0033074] Looper Slide Block Pin JL—pT#REE -1
22 160009 Screw(M5-0.8 X 5) xR 1
23 3200161 l.ooper Connecting Rod L—/ay K i
24 0032784 Link Pin{Short) =Ko () 1
25 009604 Screw(11/64-40 x 55) Wy 1
26 0032785 L.ooper Driving Lever Link AU s 1
27 001457 Screw(11/64-40 X 3.3) ) kxR 1
28 0032786 Link Pin{Long) H—1RU (R 1
29 3200162 looper Driving Lever Jl— 2 <l 1
30 160007 Screw(MB-1 X B) iS4 2
31 3200163 Collar HZ— 1
32 0093300 Looper Driving Shaft —JXdh i
33 3200164 : Looper Holder =& 1
34 000669 Washer Tyiy 1
35 3200311 Looper b= 1
36 110057 Screw(M4-0.7 X 7) IExr 1
37 0095723 Needle Guard(Front) #5247 (7) 1
38 004236 Screw(3/32-56 x 4.2) Jl =% 1
39 009934 [005650] Screw(M5-0.8 x 16)[(M5-0.8 X 14] =7 1




44

005049

Screw(M5-0.8 X 8)

FEED DRIVING CONTROL MECHANISM Bk RS 11
RefNo Parts No. Description oA Amt. Req
1 3200181 Feed Bar Driving Shaft ) 1
2 3200183 Main Feed Bar Lever B LIN— 1
3 120006 Screw(M6-1 X 12) bxry 3
4 3200184 Differential Rocker, Complete Set Ak ' B HE) 1
5 3200185 Differential Rocker BRx YR 1
6 3200186 Differential Regulating Slider 24 1
7 3200187 Differential Regulating Slider Cap 254 T 1
8 110033 Screw(M3-0.5 X 6) =87 2
9 2100161 Collar(10 % 19 X 9mm) ho— 1
10 160003 Screw(M5-0.8 X 5) Wy 2
11 3200205 Differential Lever{lnner), C. Set F=ap L /N —(h) () 1
12 2100252 Slider Link ZSAT T 1
13 0068202 Retaining Ring AbhwIIT 1
14 2100253 Slider Link Pin 254y 1
15 3200206 Differential Lever{lnner) =L/ —(P) 1
16 3200189 Feed Bar, Complete Set BifEEY & (8) 1
17 3200190 Main Feed Bar #wEVA 1
18 3200191 Differential Feed Bar XU Aa 1
19 140018 Screw(M5-0.5 X 6) I 3% 1
20 300000 Washer W REIE & 2
21 3200194 Connection Bushing FREU v Tyia -1
22 2100243 [3200193] Differential Feed Bar Connection AEU YT 1
23 140017 Screw(M5-05 X 6) Exy 1
24 2100248 Main Feed Bar Connection BRUUY 1
25 3200192 Connection Bushing BxEUI Ty 1
26 3200215 Retaining Ring Aby Iy 1
27 2100267 Collar{10 x 17 X 8mm} hZ— 1
28 160001 Screw(M4-0.7 X 4) IR 2
29 000690 Roll Pin ; g—JLe 1
30 3200216 Differential Lever Spring EE L IN—IUEK 1
31 0020538 O-ring{P7) ouvy 1
32 3200207 Differential Lever Shaft =&)L /—8 1
33 0095132 Differential Lever(Left) =&)L/ — (k) 1
34 1100092 Serew(M4-0.7 X 8) w3/ 1
36 004143 Screw(]1/64-40 x 3.2) . WY 1
36 3200213 Differential Feed Graduation %Y B R 1
37 110045 Screw(M4-0.7 X 12) 52 2
38 310072 Felt 7zl bk i
39 Q00210 Adiusting Nut RPEIF v 1
40 005511 Adjusting Screw(1/4-40x11, 1 1/64-40x4) FE= 1
41 0020350 Differential Lever Stop Z#HLIN—A 2
42 000669 Washer R 2
43 000600 Spring Washer ATU Ty 2
=% 2
1

T

faHRT.Y IV

37




|
FEED DRIVING MECHANISM %Y s 12
|
RefNo Parts No. Description m & Amt. Reqg
1 3200199 Feed Bar Guide{Left) BUEHA R(E) 1
2 110080 Screw(M4-0.7 X B) =87 2
3 3200200 Feed Bar Guide(Right} EVEHT R{G) 1
4 160007 Screw(M6-1 X 6) WEx 3
5 0033141 Feed Adjusting Pin ITFEy 1
6 0093389 Feed Bar Block{Rear) () 1
i 7 3200201 Feed Bar Guide(Rear) EUSHTT RER) 1
8 0060076 Retaining Ring Abw PPy 1
9 0060075 Feed Bar Block(Front) AB(EN 1
10 21105627 Roller Bearing Z—=RILRFI Y 1
11 3200198 Eccentric Pin Holder RUIXEEVE{dE 1
12 160003 Screw(M5-0.8 x 5) 1Ex 2
13 0020401 Feed Dog Eccentric Pin EBUDHFEEY 1
14 3200214 Driving Connecting RodMechanism,C.Set 3 0w K5 (#E) 1
15 3200182 Feed Bar Driving Shaft Lever ix ) s 1
16 120006 Screw(M6-1 X 12) _ il i 1
17 2100173 Connecting Rod Pin EUOvy REY 1
18 3200195 Driving Connecting Rod, C. Set FEUDOw REE 1
19 2100277 Feed Dog Eccentric Uy 1
20 2100278 Roller Bearing Z— R 1
21 3200196 Feed Dog Driving Connecting Red ®Uuowk *3
22 160016 Screw(M4-0.7 x 4.5) [l 1
23 2100276 Feed Dog Regulating Eccentric EVRBTIFEY 1
24 180002 Screw(M3-0.6 x 4} I 3
25 2100289 Feed Dog Regulating Plate Spring EUHEBIL— R/t 1
26 0023473 Feed Dog Regulating Plate EVRETL—k 1
27 3200197 Feed Dog Regulating Gear . EURHY T 1
28 180003 Screw(M5-0.8 x 8} : = 2
29-1 3209001 Differential Feed Dog{32,40, 48, 56) #ix") 1
29-2 3209003 Differential Feed Dog{64) Ak 1
30-1 3208080 [3202000] Main Feed Dog(32, 40, 48, 56) #x ) 1
30-2 3208002 Main Feed Dog{64) BaxEl 1
31 110004 Screw(M3.5-0.6 X 8) Ixy 2
32 3200203 Feed Bar Shield Holder(Front) EUBY-NLIZI(ED 1
33 130003 Screw(M4-0.7 x 7.3) =87 ]
34 3200211 Feed Bar Shield EIEY—N 2
35 3200204 Feed Bar Shield Holder (Rear) EUEY—ILEI(E) 1
36 110070 Screw(M3-05 X 6.3) Wy 1
37 130024 Screw(M4-0.7 x 7.3) Bz 1
38 110079 [110080] Screw(M4-0.7 x 8)[M4-0.7 X 8] xRy 1
b
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LUBRICATING MECHANISM

faimase

13

Ref.No Parts No. Description m % Amt. Req
1 0065453 Qil Receiver MEm 1
2 110012 Screw(M4-0.7 X 5) Exrs/ 5
3 3200229 Lubricant Guiding Block Bm7Ov s 1
4 320006 Top Nozzie Cap AN XNFvr v 1
5 3200230 Oil Adjusting Screw SHERE=RY 1
6 000636 Seal Plug B 1
7 300000 Washer Twisy 1
8 000600 Spring Washer ATYT Iy 1
9 100002 Nut Tk 1

10 3100060 Qil Filter Cap AANTcILFFrv T 1
11 110045 Screw(M4-0.7 X 12) = 3
12 3100061 O-ring(P42) ouvy 1
13 3100345 Qil Filter ALNT LY i
14 3100329 Qil Filter Connector AT 1 LI BF 1
15 0063217 Oil Fitter Screen Clamp RaERT 1
16 0063216 Oil Filter Screen B 1
17 3200237 Felt k- 1
18 3200236 Suction Pipe WA 1
19 0093617 Suction Pipe Bushing WA F Ty 1
20 3200238 Qil Tube(3 x 5 x 440mm) BT v 1
o1 0065452 Drining Pipe BEm/NT T *3
22 3200227 Oil Pipe Unit B/r 7(38) 1
23 0031831 Oil Tube Clamp R 6
24 3200234 Oil Tube{Long}, Complete Set B Z{REMA) 1
25 3100372 [3100335] QGil Tube(4 X 6 X 290mm) FANIIRAT 1
26

27

28 0037668 Oil Tube Joint, Two Way MO E#F 1
29 3200233 Qil Tube(4 x 6 X 175mm) FANIAT 1
30 0037669 Cil Tube Joint, One Way FOE#F 3
31 004124 Fitting Stud(Shoit) BHFERL SR 4
32 000567 Seal FAS R S 9
33 3200235 Qil Tube{Short), Complete Set em/r 7R () 1
34 3200232 Oil Tube(4 X 6 X 45mm) FAIIAT 1
35 3100328 Oil Pump, Complete Set R Z(18) 1
36 0030711 Gil Pump Driving Worm Gear oA —LEF 1
37 160001 Screw{M4-0.7 x 4) Iz 2
38 120006 Screw(M6-1 x 12) IEx 2
39 0090918 Suction Pipe BAIRALT 1
40 00419 Nut A ZNEA T B 1
41 3100349 Oil Nozzle for Worm Gear g PA 1
42 3200231 Dustproof Plate AR 1
43 0020533 Oil Sight Gauge AANT =57 1
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VF2500,

VF2500-160M only

VF2500, 2500-35 EXCLUSIVE PARTS
PSR

y7eEF L ERRS 14

VF2500-35

RefNo Parts No. Description @ A Amt. Req
1-1 3209106 Needle Clamp(48) ginp 8 1
1-2 3209107 Needle Clamp(56) #iEX 1
1-3 0093357 & Needle Clamp(56-20) Bk A 1
1-4 3209108 Needle Clamp(64) #t 1k A 1
1-5 3009132 ¢ Needle Clamp(60){Extra) #iE A (REEM) 1
2-1 001892 Screw(1/8-44 X 2.9) =2 3
2-2 001900 ¢ Screw(1/8-44 X 24) xry 3
3-1 3107050 Presser Foot, Complete Set(48) I () 1
3-2 0064041 Presser Foot, Complete Set(56) X (#) 1
3-3 0064042 Presser Foot, Complete Set{(64) I (D 1
3-4 3097038 ¢ Presser Foot, Complete Set(60)(Extra) X (#8) (4HE5A) 1
4 001186 Screw(9/64-40 x 7.8) jl 7 1
5-1 3107303 Presser Foot Spring(Left) NPT IR {EE) 1
5-2 3207195 & Presser Foot Spring(Left)(Thin) (Extra) /MBI /2 (/) (M) (B5ER) 1
6-1 0063283 Locking Pin(48) BEUIEXAE 1
6-2 0063284 Locking Pin(56, 60, 64) BEVIEAY }
7-1 0063281 Presser Foot Hinge Pin(48) Breyvievy 1
7-2 0063282 Presser Foot Hinge Pin{56, 60, 64) Iy 1
8 005122 Screw(3/32-56 X 5.5) =89 2
9-1 3207304 Presser Foot Spring(Right) INBI/INR(A) 1
9-2 3207196 ¢ Presser Foot Spring{(Rihgt) (Thin)(Extra) /\F /2 (46) (#0) (F5E£8) 1

10-1 3108133 [0094800] Stitch Plate(48M) §tif " 1
10-2 37108134 [0094801] Stitch Plate{56M) iRk N
10-3 3098038 ¢ Stitch Plate(60M) B ]
10-4 31081356 [0094802] Stitch Plate(64M) b3 1
11 0024084 [0093863] Thread Tension Spring Cap $REBFIRF v (L) 1
12 0024083 & Tension Spring Bushing ATy OV IEX 1
13 0030255 [0090814] Needle Thread Tension Spring HREFINR 1
14 0090071 Thread Tension Spring Retainer FRIBFIRERE P v (T 1
15 000177 Felt ' PR 1
16 0031111 Tension Disc HFFM 2
17 290029  [009835] Tension Post RPFE 1
18 00a0g12 Tension Post Ferrule HBFEREL 1
19 0090856 Tension Disc Eyelet HIATFILARE 1
20 0090807 Thread Lead-in Guide RATFERE 1
21 3209002 & Main Feed Dog(60}) k) i
22 3209081 & Main Feed Dog{64) #ax!) 1
23 310126 ¢ il Wick pii Py i
24 000290 & Qil Wick pii i 1




I
15 VF2400-PA, 2500-PA EXCLUSIVE PARTS H7EFILERSBS 15
RefNo Parts No. Description m A Amt. Req

1 3201014 Stitch Plate Support HiRS 1

2 3201016 Corner Sewing Sleeve AU —7 2

3 009142 Screw(2/64-40 x 7.1} =7 2

4 3201015 Cyiinder Support VTS T

5 110036 Screw(M3-05 x 65) w7 1

6 1091051 Air Cylinder{MS4 NFS) ITrFrUwsy 1

7 0010260 Vinyl Tube({4 x 25mm) [y VA d -

8 3209018 Main Feed Dog{40, 48, 56) #ixl 1

9 3201011 Cloth Plate{lLarge){40, 48, 56) Khk— 1
10 3201012 Cloth Plate{Small) hAIR— 1
11 3201013 Front Cover(40, 48, 56) BIBF D/ — 1
i2 4017013 Return Spring Rtz 1
13-1 3208006 Stitch Plate{40S) &l 1
13-2 3208007 Stitch Plate(485) HiR 1
14 3209107 Needle Clamp(56) gk A 1
15 001892 Screw(1/8-44 x 29) IR 3
16 0064041 Presser Foot, Complete Set(56) TR i
17 001186 Screw(2/64-40 x 7.8) =) 1
18 3107303 Presser Foor Spring(Left) BT ISR (E) 1
19 0063284 Lock Pin(586, 64) BlUIEAE Y 1
20 0063282 Presser Foot Hinge Pin(56, 64) Bieyyey . 1

z

21 005122 Screw(3/32-56 X 5.5) Exry 2
22-1 3208000 Stitch Plate(565) AR 1
22-2 3208002 Stitch Plate(56L) (Extra) B (RFE5) 1
23 0024084 [0093863] Thread Tension Spring Cap RBFNRREv v (L) 1
24 0030255 [0090814] WNeedle Thread Tension Spring HBEFNR 1
25 0090071 Thread Tension Spring Retainer FRAFNRF vy IT) 1
VF2400-PA VF2500-PA 26 000177 Felt eI 1
27 0031111 Tension Disc FFM 2
28 290029  [D09835] Tension Post RIBTHE 1
29 0090812 Tension Post Ferrule - REFIEREL 1
30 0090856 Tension Disc Eyelet HRAFMAE 1
3i 0090807 Thread Lead-in Guide RAFERE 1
32 3107304 Presser Foot Spring(Right) INBEITINR () 1
33 0024083 ¢ Tension Spring Bushing HEF v MEtU IEA 1
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VF2400-PA3, 2500-PA3(1)

€ VF2400-PA3, 2500-PA3 EXCLUSIVE PARTS(1) U 7EFILERER() 16

RefNo Parts No. Description m & - Amt. Req
1 0010248 Air Cylinder TFyUvsy 1
P 008812 Screw(M3-05 x 20) xy z
3 1094000 Connector(EC4-M5) AR5 1
4 1096029 [00102601 Air Tube{d x 25mm)(Black) ITFFa—7(E) -
5 1094057 Y-Connector{¢ 4) YRV H 3
6 000488 Nut Fwk 3
7 190079 Stude{M3-0.5 X 20.5) ATy 1
8 3201413 Cylinder Holder V) o TEHR 1
9 110013 Screw (M4-0.7 X 8} ot 2

10 3201411 Tension Post Support RAETFE 1
11 3201414 Connecting Plate PEFTT 1
12 009779 Screw{M3-0.5 X 6) B3/ 2
13 3201412 Tension Disc Separator FAE AR 1
14 3201432 Stitch Plate Support fHR& 1
15 3201016 Corner Sewing Sleeve Bigx—7 2
16 3201436 Stitch Plate Driving Shaft HimEREn L /8 — 1
17 170005 Screw(M4-0.7 X 6) xR 2
18 3201434 Cylinder Bracket vY»TE 1
19 110001 Screw{M4-0.7 X 5.4) jl=S7 - 22
20 1091016 Air Cylinder ITrYwy 1
21 3201435 Driving Shaft Bracket Rapl./i—K 1
22 1084059 Elbow Connector{¢ 4-M5) IIRIARTH 2
23 3201430 Cloth Plate{Large) KANR— 1
24 3201431 Cloth Ptate(Small) MH IR T
25 3201433 Front Cover mEF HI— 1
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| n @ VF2400-PA3, 2500-PA3 EXCLUSIVE PARTS(2) #7EFNLERAB&E2) 17
VF2400-PA3, 2500-PA3(2) . i

VF2400-PA3 RefNo Parts No. Description m & Amt. Req

1 1 3207199 Presser Foot, C. Set{40S) T (5H) 1

2 110004 Screw(M3.5-06 x 8) ey 1

3 3107303 Presser Foot Spring({Left) MBI NR(E) 1

4 130016 Screw(Mz.5-045 x 6) IExr3 4

5 3107306 Locking Pin ElUIEXE 1

6 110084 Screw(M3-05 x 4.2) 5% 1

7 000327 Nut Fw 1

8 260006 Adjusting Screw(1/8-44 x 9.5) e 1

i ] 3107304 Presser Foot Spring(Right) INBIINR(B) 1

! 10 3208003 Stitch Plate(40S) K4 1
|

l T1 3209050 Main Feed Dog(5685, 403) #gixl) 1

[‘ ‘ 12 32090561 Differential Feed Dog({568S, 408S) BliEY 1

1 13 3207200 Presser Foot, C. Set(565) T (#H) 1

: VF2500-PA3 14 3208004 Stitch Plate(565) iRk 1

: 15 0024084 Thread Tension Spring Cap FEBFIRERF v (L) 1

16 0024083 Tension Spring Bushing FR#FF v LEIYIEA 1

17 0030255 Needle Thread Tension Spring RAFNX 1

18 - 0090071 Thread Tension Spring Retainer REAF/NRF v AT 1

19 00077 Felt 7z b 1

20 0031111 Tension Disc HATFI 2

.

21 290029 Tension Post R 1

22 0090812 Tension Post Ferrule SARTEREL 1

23 0090856 Tension Disc Eyelet SBFMAE 1

24 0090807 Thread Lead-in Guide RBFERE 1

25 3209107 Needle Clamp(56) Bk A 1

26 0018492 Screw(1/8-44 x 2.9) =50 3




18 — VF2403, 2403-11, 2403-21, 2403-50, 2503, 2503-11, 2503-21 4 o =) semanc (1) 18
' ' A0
| VF2403, 2403-11, 2403-21, 2403-50, 2503, 2503-11, 2503-21(1) EXCLUSIVE _PARTS(1) H

| Ref.No Parts No. Description m %A Amt. Req
1-1 0093241 Folder(for Type P) EHP) ]
1-2 0093242 Folder{for Type Q) ERQ) 1
_ 1-3 0093243 Folder{for Type R) EHR(R) 1
; 2 0091736 Folder Clamp TR 1
3 009932 Screw(11/64-40 x 4) =80 2
4 005554 Screw(7/32-32 X 6.5) Wz 1
5 0094245 Folder Support EREAE 1
6 0064246 Folder Support Fixing Plate EREPGEEER 1
EXTRA PARTS 7 140019 Screw(M5-08 x 14) =) 2
8 3201000 Front Cover AIRAE R N— 1
9 3201002 Front Cover(Small) AIRAE A /18— 1
10 110073 [1710009] Screw(M4-0.7 x 8)[M4-0.7 x 8] iEx3 z
11 0096277 Fabric Slide Plate g Uik i
12 000426 Washer Twiy 1
13 110105 [110103] Screw{M5-0.8 X 12)[M5-0.8 x 8] R 1
, : . 14-1 3201003 Dustproof Cover FGEEF1/X— 1
15 ‘ . 14-2 3201005 DustproofCover{VF2403-21,2503-21}) BHEEH/N— 1
VE2503-11S only 10 \&‘3 ; 15 110104 Screw(M4-07 X 8) = 2
19 ; 16 3201006 4 Front Cover Spring AR A/ — K% 1
: 17 3201001 Looper Thread Take-up Cover AlhI— 1
18 3201004 Front Cover(Small}{Extra){Note 1) BIRFAN—(NEEERIGED,
19 3201008 & Main Feed Bar Lever RV L K- oA
20 3201099 ¢ Differential Feed Graduation = U BBR 1
\Q 21 3201111 & Cloth Plate(Large) KHIN— 1
[

VF2403-50 only




|
‘ 19 VF2403, 2403-11, 2403-21, 2403-50, 2503, 2503-11, 2503-21
. t 1 ’ ' ) 1 — [m]
i i ) ) EXCLUSIVE PARTS(Z) ﬁjJETJbE?%EBnn (2) ] 9
! VF2403, 2403-11, 2403-21, 2403-50, 2503-’ 2503-11, 2503-21 (2) e
VF2403, 2403-11, 2403-11H. 2403-21, 2403-50 RefNo  Parts No. Description 5 % Amt. Req
VF2403 1-1 3207150 Presser Foot, Complete Set(32) T (#8) 1
1-1 1-2 3207151 Presser Foot, Complete Set(40) TR 1
¥ a 3 13 0004216 ¢ Presser Foot, Compicte Set(@0-11H)  FiL () 1
[ ::g é é\ 1-4 3207152 Presser Foot, Complete Set{48) BI(#) 1
ol \ 1-5 3207157 [3207154] Presser Foot, Complete Set{64) T (#H) 1
2\@ 2 001186 Screw(9/64-40 X 7.8) kxR 1
i 3 0091725 Presser Foot Spring IR INR 1
! 4 005133 Screw(1/8-44 X 4.5) =3 1
5 000220 Lock Nut Owodwh 1
VF2403-11, 2403-11H VF2403-21, 2403-50 6 003300 Adjusting Screw(1/8-44 x 15) S 1
2% 7 0091696 Presser Foot Hinge Pin RIcoYPy [
8 3207160 Tape Guide F—FHAR 1
9 001230 Screw(3/32-56 X 3.8) IR 1
10-1 0094210 Stitch Plate(32M} #Hif 1
10-2 0094211 Stitch Plate(40M) iR 1
10-3 0094212 Stitch Plate{48M) #HiR 1
' 10-4 00942174 Stitch Plate(64M) #HR 1
|
| 11-1 3209014 Main Feed Dog(32, 40, 48, 56) Rk 1
11-2 3209016 Main Feed Dog(64) Bk 1
VF2503, 2503-11, 2503-21 12-1 3209005 Differential Feed Dog(32, 40, 48, 56) #iiY 1
12-2 3208007 Differential Feed Dog(64) AlE Y oy ]
i 13 0095234 Stitch Plate{40M-11) i 1
1) T4 3209008 Main Feed Dog BxU 1
1 15 3205009 Differential Feed Dog RiEY 1
16-1 3208102 Stitch Plate(32M-21, 32M-50) #HiR 1
16-2 3208103 Stitch Plate(40M-21) gk 1
16-3 3208104 Stitch Plate(48M-21) #H 1
17 3209064 Main Feed Dog wmaxy 1
18 3209065 Differential Feed Dog . ik ) 1
19-1 32092106 Needle Clamp{48) 1k A 1
19-2 3209107 Needle Clamp(56) kA 1
‘ 19-3 3209108 Needle Clamp(64) kX 1
{' ‘ 20 001892 Screw(1/8-44 x 2.9} Exry 3
21 0024084 [0093883] Thread Tension Spring Cap FIRTF/NEF v v (L) 1
22 0030255 [0090814] Needle Thread Tension Spring Hd IR 1
23 0090071 Thread Tension Spring Retainer RFEFNEEY v ) 1
24 000177 Felt ol b 1
25 0031111 Tension Disc RiAFIL 2
31-3 26 290029  [009835] Tension Post SRFATHE 1
f 27 0090812 Tension Post Ferrule RETEREL 1
i VF2503-11 VF2503-21 28 0090856 Tension Disc Eyelet HAFIMARE 1
| 29 0090807 Thread Lead-in Guide HRAFERE 1
: 30-1 3207155 Presser Foot, Complete Set(48) ¥ T () 1
30-2 3207156 Presser Foot, Complete Set(56) BT (#H) 1
i 30-3 3207157 Presser Foot, Complete Set(64) IR 1
Ref. No. 31 to 36 See the following page.
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VF2403, 2403-11, 2403-21, 2403-50, 2503, 2503-11, 2503-21(2)

VF2403, 2403-11, 2403-11H. 2403-21, 2403-50

VF2403

VF2403, 2403-11, 2403-21, 2403-50, 2503, 2503-11, 2503-21
EXCLUSIVE PARTS(2)

Y7EFLEABRE 19

RefNo Parts No. Description m B Amt. Req
3141 32080286 Stitch Plate(48M) iR 1
3i-2 0094801 Stitch Plate(56M) iR 1
31-3 0094902 Stitch Plate(64M) 9K e 1
32-1 3208052 Stitch Plate(48M-11) #HiR 1
32-2 0095085 Stitch Plate{56M-11) gtk 1
32-3 3008025 Stitch Plate(64M-11) #HiK 1
33-1 3208108 Stitch Plate(B6M-21) R 1
33-2 3208109 Stitch Plate(64M-21) iR 1
33-3 3208105 & Stitch Plate(48M-21){Extra) #HR (555E ) 1
34 110039 & Screw(M3.5-06 x 10) xR 1
35 300050 ¢ Spring Washer AFV Ty 1
36 0024083 ¢ Tension Spring Bushing FBFFy REYIEX 1

VF2503, 2503-11, 2503-21




20 VF2404, 2504-11 EXCLUSIVE PARTS(1) H7EFIIEREHR(T) 20
VF2404, 2504-11(1) R

RefNo Parts No. Description & & Amt. Req
1-1 0093241 Folder(for Type P) TEFUP) 1
1-2 0093242 Folder(for Type Q) EHRQ) 1
1-3 0093243 Folder(for Type R) EHR) 1
2 0091736 Folder Clamp TEFRERAT A 1
3 009932 Screw(11/64-40 X 4) By 2
4 005554 Screw(7/32-32 X 6.5) IR 1
5 0094245 Folder Support ERIATE 1
6 0094246 Folder Support Fixing Plate TIRERMEBEER 1
7 140018 Screw(M5-0.8 X 14) IExy 2
8 3201000 Front Cover RS HR— 1
9 3201002 Front Cover(Small} FIRF I\ 1

10 110013 [110009] Screw(M4-0.7 x 8)[M4-0.7 X 8] IExT 2
11 0096277 Fabric Slide Plate FBE IR 1
12 000426 Washer Twisy 1
13 110105 [110103] Screw{M5-08 x 12)[M5-08 x 8] xry 1
14 3201003 Dustproof Cover BSEEHIN— 1
15 110104 Screw({M4-0.7 x 8) Ik 2
16 3201006 Front Cover Spring HiBAF /NI 1
17 3201001 Looper Thread Take-up Cover AhLHIN— 1

\r
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VF2404,250441(2)'
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15

VF2404, 2504-11 EXCLUSIVE PARTS(2)
5

S TEFLERERER) 2]

RefNo Parts No. Description @ A Amt. Req
-1 3207150 Presser Foot, Complete Set(32) I ) 1
1-2 3207151 Presser Foot, Complete Set(40) HI() 1
1-3 3207152 Presser Foot, Complete Set(48) 1 (58) 1
-4 3207157 [3207154] Presser Foot, Complete Set(64) I (#8) 1
2 001186 Screw(9/64-40 x 7.8) ExY 1
3 0091725 Presser Foot Spring TR 1
4 005133 Screw(1/8-44 x 4.5) Jinte 7 1
5 000220 Lock Nut Ov&Fvhk 1
6 003300 Adjusting Screw(1/8-44 x 15) PETR Y 1
7 0091696 Presser Foot Hinge Pin LIy 1
8 3207160 Tape Guide F—=JHAK 1
9 001230 Screw(3/32-56 x 3.8) xR 1

10-1 0084210 Stitch Plate{32M) iR 1
10-2 0094211 Stitch Plate(40M) iR 1
10-3 00384212 Stitch Plate(48M} #iR 1
10-4 0084214 Stitch Plate(64M) g 1
11-1 3209014 Main Feed Dog(32, 40, 48, 56) #ax) 1
11-2 3209016 Main Feed Dog(64) izl 1
12-1 3209005 Differential Feed Dog(32, 40, 48, 56) #iIixY 1
12-2 3209007 Differential Feed Dog(64) AR 1
13 3209107 Needle Clamp(56) 1k X o]
14 001892 Screw(1/8-44 x 2.9) e T3
15 3207156 Presser Foot, Complete Set{56} ]I 1
16 0024084 [0093863] Thread Tension Spring Cap FRIATNEF v v H) 1
17 0024083 & Tension Spring Bushing FEFLy RERIVIEA 1
18 0030255 [0090814] Needle Thread Tension Spring FREFFICR 1
19 0090071 Thread Tension Spring Retainer RBAFNERFP YT 1
20 000177 Felt Zx b 1
21 0031111 Tension Disc A EfFm 2
22 280029 [009835] Tension Post HIATE 1
23 00920812 Tension Post Ferrule REATEREL 1
24 0090856 Tension Disc Eyelet RFFIMAE 1
25 0090807 Thread Lead-in Guide: HRPTFERE 1
26 0095085 Stitch Plate(56M) iR 1
27 3209008 Main Feed Dog fBax ! i
28 110039 & Screw(M3.5-06 X 10} Jl 1
29 3000650 & Spring Washer ATV T Dy 1
Differential Feed Dog [iipEA, 1

30 3209009



! : 22 - ' VF2404, 2504-11 EXCLUSIVE PARTS(3) BT EFILERR&E3) 22
| Ref.No Parts No. Description @ & Amt, Req
! 1 190044 Screw(M4-0.7 x 12) rRY [
2 3201329 Tape Holder F=7RT 1
: 3 110048 Screw(M4-0.7 X 10) R 2
i 4 000538 Washer Ty 4
5 190021 Screw(M4-07 X 12) 1R 1
6 3201368 Tension Roller Holder, C. Set O—>&(#) 1
l 7 2101368 Tension Roller Holder D—>%& 1
| 8 3201184 Roller Shaft Bushing O—S#/vva 2
| 9 3201185 Tension Roller(Large) O—3(X) 1
] 10 160001 Screw(M4-0.7 x 4) r3 5
&
11 180075 Adjusting Screw(M5-0.8 x 28) e RS 1
12 100053 Lock Nut OvoFvk T
13 3201372 Roller Lever O—3>LJX— 1
14 110036 Screw(M3-0.5 x 8.5) IS 2
15 000669 Washer Jwisry 2
;| 16 2100043 Tension Spring EC: TS 1
: 17 000665 Washer Ty 1
18 Q077179 Retaining Ring AbhwFYvy 1
19 3201190 Tension Link Shaft O—> U2 1
”- 20 000425 Washer Ty 1
21 3201375 Tension Link A—3Uv7 F 2
22 150001 - Screw(M4-0.7 X 4) =47 4
; 23 3201191 Roller Shaft(Small) O—> 1
i 24 3201186 Tension Roller(Small) Unit Ci—Z (7} () 1
i 25 3201192 Tape Guide Wire F—THARIAY 2
i 26 160000 Screw(M3-0.5 x 3) =3 3
27 3201370 Tape Guide F_TASR 2
28 190064 Knob Screw(M3-05 X 5) WNIRY 1
29 3201371 Tape Guide Stop F—FHARARY N 1
30 110009 Screw(M4-0.7 X 8) Exy 1
31 170001 Screw(M4-0.7 X 8) Ex 1
32 300100 Conical Spring Washer M/XET i 2
o~ 33 0095269 Tape Guide Bar Holder F—N—B 1
i 34 009604 Screw(11/64-40 X 55) IERY ]
! 35 3701377 [3201195] Tape Guide Bar(Long) F—THA RIN—(FR) 1
i 36 3201197 Tape Guide Unit 7 774 F @) 1
L 37 0095272 Tape Guide F—IHLAR 1
38 001892 Screw(1/8-44 x 2.9) fl= 87 2
39 3201331 Eye Guard Support 7 H— REGR i
40 3200252 Eye Guard FAH=R 1
41 110038 Screw(M2.5-0.45 x 4.5) =3 2
|
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VF2404, 2504-11(4)

VF2404, 2504-11 EXCLUSIVE PARTS(4) YIEFLEREEE) 23

“

Ref.No Parts No. Description m % Amt. Req
1 3201366 Roller Shaft O—>8 1
2 3201382 Thrust Washer AZARDy iy 1
3 0095027 Retaining Ring Aby Iy [
4 3201381 Clutch, Complete Set 7 Z v F () 1
5 3201358 Clutch Lever TZwFLI— 1
6 007621 Screw(9/64-40 x 8.5) Exr 9
7 0095061 Clutch TIYF 2
8 3201277 Clutch Spring T3V FINR 12
9 0095066 Clutch Spring Seat T3y FINRE 6

10 0095067 Clutch Roller oy FO—F 6
11 0095063 Clutch Sleeve Collar DIYFRUY—TIEANS— 1
12 0095062 Clutch Sleeve TZvFRY—T 1
13 003635 Screw(1/4-40 x 6) IExy 2
14 007645 Screw(1/4-40 x 3) kxy 1
15 3201385 ([32013860] Clutch Plate 77y FIR 1
16 3201184 Roller Shaft Bushing O—S#7va 1
17 110008 Screw(M4-0.7 x 8) 187 2
18 3201089 Clutch Lever Pin Adjusting Plate HETL— [
19 110002 Screw(M3-05 x 5) Exry 2
20 180034 Adjusting Screw(M4-0.7 x 69) e ]

i
21 3201367 Tension Roller Holder Bracket O—38737 vk 1
22 120006 Screw{MB-1 x 12) =S 4
23 3201380 Clutch Rod Cover, C. Set 3w FOy RAN—(8) 1
24 3201364 Clutch Rod Cover ZZvFOy RAN— 1
25 3201365 Clutch Rod Cover(Right) 2y FOv RAhK—{H) 1
26 110047 Screw(M4-0.7 x 10) kxry 2
27 160003 Screw(Mb-0.8 X 5) Ex3 pd

22




\
' 24 VF2404, 2504-11 EXCLUSIVE PARTS(5) H7EFILEBREM(B) 24
| \ .
: RefNo Parts No. Description m A Amt Reg
] 3201362 Upper Shaft(Right) Lan(#) 1
2 3201383 Clutch Driving Rod & Eccentric, C. Set 7 2w F0Ow R - THE({f) 1
. 3 3201379 Clutch Eccentric, C. Set 7Sy FIFE () 1
| 4 3201351 Clutch Regulator 22 FaEns 1
5 160003 Screw(M5-0.8 x 5) 1Exz 2
6 190007 Adjusting Screw{M5-0.8 X 6) E e 1
: 7 300045 Spacer AR—4 1
| 8 120008 Screw(M4-07 X 8) =3 1
i 9 3201350 Clutch Eccentric, C. Set 79 FIXEY 1
: | 10 3201378 Clutch Driving Rod , C. Set 2 ZwF 0w K{#R) 1
r
! 11 3201353 Ball Bearing R=LRF U Y [
| 12 3201352 Clutch Driving Rod Uy FOVR 1
i 13 3201356 Bail B 1
: | 14 120001 Screw(M4-0.7 X 14) kxR 2
f 15 3201363 Mandwheel N RRA—IL 1
I - 16 160007 Screw{M6-1 x B) = 2
L ! 17 3201384 [3201359] Clutch Lever Pin 2S5y FLIN—P i
i : 18 3201357 Pointer et 1
i g 19 3201355 Roller Bearing ——RIARFIVT ]
i ! 20 3201354 Bushing A& ]
1l ; 21 000605 [000428] Washer Ty ol
; : 22 100077  [100003] Wing Nut Fawrvh 2
A .
| |-
;




25 | | - VF2411 EXCLUSIVE PARTS y7EFLERABS 25
VF2411 - , . . IR,
RefNo Parts No. Description m % Amt. Req

1 0094604 Seal Plug e 1

2 . 0063548 Seal Plug i 1

3 3201021 & Cloth Plate(Large) L ATAC 1
4-1 3201025 & Looper Thread Take-up Cover{40, 48) h.ihh/5— 1
4-2 3201034 & Looper Thread Take-up Cover(64) HLAIR— 1

5 3201026 & Looper Holder = 1GRILY 1

6 0094616 Edge Guide{on the Front Cover) LriER 1

7 000426 Washer Tuiy 2

8 110105 Screw(M5-08 x 12) 1Ex 2

b 9-1 0094872 Presser Foot, Complete Set(40) HI (8 1
9-2 0094873 Presser Foot, Complete Set{48) I (48) 1
9-3 0063674 & Presser Foot, Compiete Set(64) I (58) 1
9-4 0094871 Presser Foot, Complete Set(32){Extra) # I (i) (:ES) 1
10 001186 Screw(9/64-40 x 7.8) ol S 1
11 0094890 Presser Foot Spring BI/tx 1
12 005133 Screw(1/8-44 x 4.5) kxy 1
13-1 0094962 Stitch Plate(40L)} gk 1
13-2 0094963 Stitch Plate(48L) fag il 1
13-3 0094961 Stitch Plate(32L}(Extra) FAREFE) 1
14 0094615 Fabric Guide mHL R 1
15 001228 Screw(3/32-56 X 3.2) kxR . 1
16 3209010 Main Feed Dog wx Y 7
17 3208011 Differential Feed Dog Ay 1
18-1 3208125 [3208013] Stitch Plate(48S) R 1
18-2 3208020 ¢ Stitch Plate(64S) t#ik 1
18-3 3208011 Stitch Plate{32S)(Extra) PR (R ESR) 1
18-4 3208012 Stitch Plate{40S) (Extra) HHR () 1
19-1 3209002 & Main Feed Dog(60S, 645) k) 1
19-2 3209000 ¢ Main Feed Dog(325, 40S5) &k 1
20 3202035 ¢ Differential Feed Dog(645) Ay 1




M T
) 26 VF2530 27 y7EFNERABE 27
‘ VF2530 I— VF2490, 2590 —
RefNo P: L -4 Amt. Reqg
N L HKBEFIRE T v F(L) 1
1-2 oc RBFIE ]
2 32 ST R &y (T ]
3 0 SEY AN 1
4 00 FFF 7
2 88; P 1
= RBETEREL 1
| ! 00 FHTIAE 1
| 8 003 *HATARE 1
> 2 B 1
| 10 009K,
o
T 0090 kL ]
2 00901 T :
131 3207 S EE 1
132 3107¢ TERE :
o T4 0071 TS 1
15 31073 o 1
16 006324 = 1
17 005'; HRBRU A1 1
| 18 00632 i
B3 VF2530-164M only 19 320908 Lo/ : :
il 20-1 310813 RS ¥
il 20-2  310813¢ U B R N
4l =Y i
2] 3201231 80 FoB (L) 1
22 120015 fFEa 5
23 260000 TR 1
. 25 3200114 T URET 1
‘I 26 3200112 BE 1
Bt 27 0093212 = -
28 330000
| 29 000309 IR 1
30 3200113 TES 5
. I 1
| 3 3107304 5o ]
37 0024083 & A 5
33 3201230 I=o ]
: Ay 73wy ]
EFES ]
3R 1
FFEX I
page.
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27
!
| VF2490, 2590 VF2490, 2590 EXCLUSIVE PARTS HIEFLERRR 27
|
| 18'% Ref.No Parts No. Description @ & Amt. Req
} (&) - . - . "
| mﬂm 15 1 0093863 Thread Tension Spring Cap 7‘?{@?/\*# v (L) 1
~ 16— @ =3 2 0090814 Needle Thread Tension Spring RAF/INx 1
' 3 0080071 Thread Tensicon Spring Retainer FRAFNEF Y v (T 1
4 000177 Felt Zz) b 1
5 0031111 Tension Disc HATFM 2
] 6 02835 Tension Post HEIRFS 1
| 7 0090812 Tension Post Ferrule RIBFEREL 1
1 8 0090856 Tension Disc Eyelet I FoE 1
| 9 0080807 Thread Lead-in Guide RFFERE 1
| 10 3201481 Needle Bar Guard FHEH— K 1
11 3202021 Top Cover Thread Eyelet(Upper) B fRaE(E) 1
12 000531 Washer ARG 1
13 110033 Screw(M3-0.5 X 6) =) i
14 3120128 Thread Guide Eyelet RERRE 1
15 3201483 Needle Bar Thread Eyelet HERiE 1
16 000548 Washer Ty 1
17 000515 Spacer AmR—1 1
- 1.8 001923 Screw(9/64-40 X 14) x5 1
19 3201488 Needle Thread Take-up Guard gtriguH—k 1
20 3200042 Looper Thread Eyelet L—1HkaE 1
21 110013 [110008] Screw(M4-0.7 x 8)[M4-0.7-x 5] ks * |
22 3201484 Thread Eyelet Support B L B ER AR 1
23 110009 Screw(M4-0.7 X 8) w3y 1
24 0093535 Top Cover Thread Eyelet(Upper) B RE (L) 1
25 0037108 Supplementary Tension Disc ERFI 2
26 0032426 Tension Spring NI 1
2490 27 270014 Screw(1/8-44 X 26} il 387 1
VF24 28 0093365 Top Cover Thread Eyelet{lower) Y Fo8(T) 1
29 3208037 Main Feed Dog 4 tix 1
30 3209036 Differential Feed Dog . AE 1
31 0093352 Needle Clamp(40) g1k A 1
32 001900 Screw(1/8-44 x 2.4) kxy 2
33 33 0093292 Presser Foot, Complete Set(40) T (HA) 1
34 001186 Screw(9/64-40 x 7.8) Iz 1
35 0091725 Presser Foot Spring BRI/ 2
36 005133 Screw(1/8-44 X 45) xRy 1
37 000220 Lock Nut o Ovo+v bk 1
38 003300 Adjusting Screw(1/8-44 x 15) A=Y 1
39 00ge3287 Stitch Plate(40M) R 1
40 0093357 Needle Clamp(56} gk A 1
Ref. No. 41 to 53 See the following page.
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VF2490, 2590

VF2490, 2590 EXCLUSIVE PARTS

h

DTEFIERSBR

27

RefNo Parts No. Description m Amt Reg
4] 001900 Screw(1/8-44 x 2.4} ExY 3
42 0085035 Presser Foot, Complete Set(56) F(#8) 1
43 0093289 Stitch Plate{56M) #Him ]
44 0024084 [0093863] Thread Tension Spring Cap RBFHRERF v v AL 1
45 0024083 & Tension Spring Bushing RAFFv L@V IEX 1
46 0030255 [0090814] Needle Thread Tension Spring RFF/IR i
47 0090071 Thread Tension Spring Retainer FBFNEE v AT 1
48 oo 77 Felt )bk 1
49 00317111 Tension Disc Fa-Fm 2
50 290029 [009835] Tension Post RATE 1
51 0090812 Tension Post Ferrule hFTFHEREL 1
52 0090856 Tension Disc Eyelet RFIRE 1
53 0020807 Thread Lead-in Guide RATFEHRE 1

VF2430

W



28

VF2560, 2560-PA(1)

EXTRA PARTS

- 40

L

VF2560, 2560-PA EXCLUSIVE PARTS(1)
e~

Y7EFNERER() 28

Ref.No Parts No. Description m A Amt. Req
1 3201481 Needle Bar Guard HEA—R 1
2 3202021 Top Cover Thread Eyelet(Upper) B RaE( L) 1
3 000531 Washer Ty 1
4 110033 Screw(M3-05 X 6) kxy 1
5 3120128 Thread Guide Eyelet REARE 1
6 3201483 Needle Bar Thread Eyelet HiERE 1
7 000548 Washer Twiy 1
8 000515 Spacer A—1F 1
9 001923 Screw(9/64-40 X 14) Ex 1

10 0066646 Needle Thread Guide iR 1
T 0066644 Needle Thread Take-up YU B 1
12 3202020 Top Cover Thread Guide Y AREAN 1
13 3201488 Needle Thread Take-up Guard HagUAa—R 1
14 3200042 Looper Thread Eyelet W—IE 1
15 110013 [110008] Screw(M4-0.7 x 8)[M4-0.7 X 5] 1Ex3 1
16 3201484 Thread Eyelet Support B SRE TR 1
17 110009 Screw{M4-0.7 x 8) s 2
18 0093535 Top Cover Thread Eyelet(Upper) fifa U FuB (L) 1
19 0037108 Supplementary Tension Disc ANERF I 2
20 - 0032426 Tension Spring INBFIR 1
21 270014 Screw(1/8-44 X 2.6) e *1
22-1 3209121 [3209118] Needle Clamp(56) gk X 1
22-2 3209123 & Needle Clamp(60) #HikE A 1
22-3 3209122 [3209119] Needle Clamp(64) B 1k A 1
23— Retainer(FLG-8) U F—Jt 1
24 @ ————= Needle{(FL % 118GCS) # 4
25 160033 [004170] Screw(M2.5-045 x 3)[3/32-66 x 25] I1Ex¥ 5
26 0093365 Top Cover Thread Eyelet B RiE 1
27 :

28

29 3202024 Counterweight, Complete Set N2 AT M #8) 1
30 3202025 - Counterweight TR I2TA 1
37 120015 Screw(M5-08 x 10) =7 1
32 0093214 Connecting Rod Ring #HEoy KU 1
33 3200114 Connecting Rod, Complete Set #EEO- 1) 1
34 3200112 Connecting Rod fHEOY R 1
35 0093212 Roller Bearing T BARTP YT 1
36 330000 Seal Plug & 1
37 000309 Oil Wick AR 1
38 3200113 Connecting Red Pin HEQ Y RE 1
39 260000 Screw(5/16-24 X 15.88) o= 54 2
40 3209312 Looper L= 1

Ref. No. 41 to 54

See the following page.



VF2560, 2560-PA EXCLUSIVE PARTS(1) YIEFLERASR() 28

- 28

VF2560, 2560-PA(1)

RefNo Parts No. Description m A Amt. Req
4] 3209202 Needle Guard{Rear) #HET(1E) 1
EXTRA PARTS 42-1 3207039 Presser Foot, C. Set(56) T (f8) 1
42-2 - 3207052 ¢ Presser Foot, C. Set(60) HI () 1
42-3 3207040 Presser Foot C. Set{64) T ) 1
43 001186 Screw(9/64-40 X 7.8) i) ]
44 3107303 Presser Foot Spring(Left) INRI /K () 1
45 3107304 [0063280] Presser Foot Spring(Right) BRI INR(B) 1
46 0063284 Locking Pin oY) kX e 1
47 0063282 Presser Foot Hinge Pin BievyEyw i
48 005122 Screw(3/32-56 x 55) x 2
49-1 3207044 Presser Foot Stitch Tongue{56) I m 1
49-2 3207053 ¢ Presser Foot Stitch Tongue({60) BHIm 1
49-3 3207045 Presser Foot Stitch Tongue(64) HIm 1
50 004182 Screw(3/32-56 x 2.5) fl= 1
51 3207046 Fabric Guide wmHIE 1
52 110027 Screw(M2.5-045 x 35) I 1
53 3200035 Looper Thread Take-up Cover RLFIN— 1
54, 3200262 Timing Gauge BAZ Ty 1

g,
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V'F2560(2)_

VF2560 EXCLUSIVE PARTS(2)

Y 7EFLERBRE) 29
]

RefNo Parts No. Description m A Amt. Req
1 190021 Screw(M4-0.7 X 12) Ex 1
2 000538 Washer Twiy 2
3 0093528 Thread Pipe Stay #ANTMTTXT 1
4 110013 Screw(M4-0.7 x 8) Exy 1
5 0093538 Thread Pipe B/ T 1
6 0093556 { ooper Thread Eyelet{Long) JL—1RE(R) 1
7 004267 Screw(11/64-40 X 7.5) R 1
8 0024084 ([0093863] Thread Tension Spring Cap AT F v (L) 2
9 0030255 [0090814] Needle Thread Tension Spring HRBFIR 2

10 0090071 Thread Tension Spring Retainer REBTF/INRF Y v I(T) 2
11 000177 Felt Zxl bk 2
12 0031111 Tension Dise FFEFM 4
13 290029  [009835] Tension Post RIATHE 2
14 0090812 Tenston Post Ferrule FATFEREL 2
15 0090856 Tension Dise Eyelet SAFISGE 2
16 0090807 Thread Lead-in Guide RAFERE 2
17 000188 . [000665] Washer Twiy 1
18-1 3208071 Stitch Plate(56S) #HR 1
18-2 3208160 & Stitch Plate(60S) R 1
18-3 3208072 Stitch Piate(645) #Hik 1
19 3209046 Main Feed Dog &ix') Fan
20 3209047 Differential Feed Dog R ]
21 3201162 Tension Disc Separator HEE AR 1
22 3201163 Tension Post Support HRABLFE 1
23 0024083 ¢ Tension Spring Bushing FifFH v FEUIEX 1
24 3200034 & FiFF H/— 1

Front Cover
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VF2560-PA(2) Y7EFLERARRE2) 30

VF2560-PA EXCLUSIVE PARTS(2)

LJ RefNo Parts No. Description m & Amt. Req
1 3202029 Cloth Plate{Large) KAhK— 1
& 2 3201018 [3201013] Front Cover IR+ 71/(— 1
: : 3 4017013 Return Spring RiIKx 1
@ ! 4 3201012 Cloth Plate(Small) NI/~ 1
@ 5 3208073 Stitch Plate(56S} #HR 1
7 ; 6 3201016 Corner Sewing Sleeve Ay —7 2
8D 5 7 009142 Screw(9/64-40 x 7.1) 1R 2
Q@ ) 8 3201014 Stitch Plate Support HRE i
é’a 9 3201015 Cylinder Support 2 T RAR 1
% g 10 110036 Screw(M3-05 x 6.5) =35 1

> .
i 5 11 1091051 Air Cylinder IFYUvT 1
& | 12 6010260 Vinyl Tube(# X 25mm) E=—JLiNT 7 -
(% ; 13 3209048 Main Feed Dog Sy 1
e 14 3209049 Differential Feed Dog AIE Y 1
fr_Jf? . ; 15 0024084 [0093863] Thread Tension Spring Cap FRBFINRF v+ v (L) 2
@ 16 0030255 [0090814] Needle Thread Tension Spring HRETFINER 2
17 0090071 Thread Tension Spring Retainer RAFNRF v v Z(F) 2
18 000177 Felt SEI I 2
19 0031111 Tension Disc RBFM 4
20 290029  [009835] Tension Post RATE 2
S

21 0090812 Tension Post Ferrule RIETERBL 2
22 0090856 Tension Disc Eyelet HRBFIMAE 2
23 0090807 Thread Lead-in Guide RATERE 2
24 0024083 & Tension Spring Bushing FAFFy REYIEX 1




